

- 2.3. Test Report No. LP01-1602/12/Z00NP – fire resistance test of timber, hinged, double leaf doorset with over panel dimensions of (width x height): 2300 x 2995 mm – test specimen, 1109 x 2039 mm – active leaf, 1109 x 2039 mm – inactive leaf, 2300 x 915 mm – arc-shaped over panel radius of 1180 mm.

Pages 2/11-7/11, points 2.4-3.10 contain descriptions, technological and constructional solutions and represent a secret of a manufacturer.